2025 DENNISTON
AND SAN VICENTE
WATERSHED
SANITARY SURVEY

Prepared for Coastside County
Water District

Half Moon Bay, CA

September 2025




Coastside County Water District |
WATERSHED SANITARY SURVEY

Page intentionally blank.



Coastside County Water District |
WATERSHED SANITARY SURVEY

Table of Contents

EXECULIVE SUMIMAIY ...ttt e et e e e s b bt e e e sbb e e e e sbae e e e sbreeeean viii
SCOPE OF the STUAY ...eoiiiiiiei e viii
Background and Watershed Study Areas .........cc.uueeeiieeiiiiiiiiiieee e viii
Emergency and Contingency Planning ..........ccccuiiiiiiiiii i ix
Water Quality Monitoring and Parameters ...........oooiiiiiiiiieii e X
Recommendations and Mitigation MeasUIes ...t Xi
[...]
3. Nutrient Levels
Nutrients such as nitrate and phosphorus were regularly monitored, as agricultural runoff
poses a potential threat. While nutrient levels stayed within acceptable ranges, the WSS
recommends increased sampling during heavy rainfall or peak agricultural periods to
detect potential contaminant spikes.

August 31, 2025 | x



Coastside County Water District |
WATERSHED SANITARY SURVEY

4. Turbidity Control
Turbidity is a key indicator of water clarity and potential contamination. Both daily influent
and effluent turbidity levels were well within the safe operational range. The permit
requires the Denniston WTP to shut down when the raw water turbidity goes above 50
NTU. As a precaution, CCWD shuts down the plant when the raw water turbidity is
beyond 40 NTU.

Recommendations and Mitigation Measures

The following recommendations are the result of the Denniston and San Vicente Watershed
Sanitary Survey:

1. Continue to monitor turbidity levels and concentrations of TOC, pathogens, and
pesticides in the Denniston Reservoir and San Vicente Creek diversion to determine the
impact of stormwater discharges, recreation, and urban and agricultural runoff.

2. Conduct monthly sampling for nutrients like ammonia, nitrate, and phosphorus which will
inform the impact of agricultural activities on the water source diversions.

3. Determine potential sources of bacterial and other contamination by:

4. Continue to monitor water quality at the water source diversions to establish baseline
water quality data and identify constituents of concern. Conducting annual sampling in
the summer rather than winter months to obtain information on contaminants which have
summer seasonal usage. For example, pesticides and herbicides sampling should occur
during periods of application in the watershed.

5. Continue to develop and maintain relationships between the private landowners in the
watershed (Cabrillo Farms and floriculture farms) to better understand and predict
impacts of their land use on the watersheds.

6. Continue to inspect and monitor security measures like signs and locked gates around
the watershed to prevent unauthorized activity, like dumping.

7. Implement adaptive management practices by reviewing and updating watershed
management strategies annually based on the latest data, ensuring that the measures
remain effective against emerging threats to water quality.

Conclusions

The 2025 Watershed Sanitary Survey confirms that both the Denniston and San Vicente
watersheds are in good conditions, with no major contamination risks. Continuous monitoring,
strategic partnerships with landowners, and improvements in security will ensure long-term
sustainability and water safety for CCWD customers.

By adhering to the outlined recommendations and reinforcing existing control measures, the
Coastside County Water District will continue to meet state and federal standards for water
quality, safeguarding the health and well-being of the community.

August 31, 2025 | xi



Coastside County Water District |
WATERSHED SANITARY SURVEY

Page intentionally blank.

August 31, 2025 | xiii



Coastside County Water District |
WATERSHED SANITARY SURVEY

1.0 Introduction

This 2025 Watershed Sanitary Survey of the Denniston Creek and San Vicente Creek
Watersheds is prepared for CCWD, to fulfill the requirement to conduct a survey every five
years, per the Surface Water Treatment Rule.

1.1 Background

The California Surface Water Treatment Rule (SWTR) requires that all domestic water
suppliers using surface water conduct a watershed sanitary survey (WSS) of their
watersheds, and to update the WSS every five years thereafter. The survey is required
to evaluate potential contaminant sources within the watershed that may impact drinking
water quality.

CCWD owns and operates the Denniston Water Treatment Plant (WTP) which serves as
a critical component of the district's water supply system. The Denniston WTP is a
surface water treatment facility located near the Denniston Reservoir, which is its primary
raw water source. The Denniston WTP, constructed in 1974, has a current treatment
capacity of 1.3 million gallons per day (MGD). Water from the Denniston Reservoir is
treated via filtration, disinfection, and chemical processes to meet regulatory standards.
The Denniston WTP it a vital source of treated water for the district, particularly during
high-demand periods. The plant’s treatment system is designed to meet both state and
federal drinking water standards, including the removal of turbidity and disinfection by-
products, as well as ensuring adequate pathogen removal through filtration and
chlorination. A key component of the plant's operation is the daily monitoring of pH,
turbidity, and other water quality parameters (such as iron and manganese) to ensure
compliance with regulatory requirements. Effluent water from the Denniston WTP
consistently meets MCLs for various substances such as iron, manganese, and total
dissolved solids (TDS). The first WSS on the Denniston and San Vicente Watersheds
was conducted in 1996; however, CCWD was not diverting water from the San Vicente
Watershed at the time of the original survey. Therefore, five-year WSS updates were
only conducted on the Denniston Watershed. In the near future, CCWD plans to
implement a diversion conveying water from San Vicente Creek to the pump station wet
well and subsequently to the Denniston WTP. Therefore, both watersheds will be
evaluated in this WSS.

1.2  Objectives

The objectives of this Watershed Sanitary Survey are to:

o Meet the SWTR requirements for a watershed sanitary survey;
¢ Evaluate potential contaminant sources that may impact the quality of the source water;

e Consider contaminant source management in the watershed;

August 31,2025 | 1



Coastside County Water District |
WATERSHED SANITARY SURVEY

¢ Analyze available water quality data available;

e Compare trends in contaminant sources and water quality data to the most recent
watershed sanitary surveys; and

o Recommend controls and management practices to protect drinking water quality within
the watershed.

1.3  Conduct of the Study

HDR prepared the 2025 WSS. The literature survey consisted of collecting and reviewing
reports, maps, and public agency file documents, and other available information from
government agencies and other stakeholders in the watershed. Additional information was
gathered by contacting government agencies and other entities regarding specific facilities and
programs in person and electronic communications.

Sampling results for the Denniston Creek, Denniston Reservoir, Denniston WTP influent,
Denniston WTP effluent and the San Vicente Creek are the primary data used in the water
quality evaluation. HDR conducted a field survey of the Denniston and San Vicente Watersheds
in February of 2024. The field surveys included visual inspection of potential impacts to water
quality including erosion, runoff, unpermitted encroachments, and land uses. Representative
photographs are provided in Appendix A at the end of this document.

1.4  Report Organization

The content and organization of this watershed sanitary survey is consistent with the format
recommended in the American Water Works Association California-Nevada Section Watershed
Sanitary Survey Guidance Manual (1993). The report is organized according to the following
sections:

e [ntroduction.

e Watershed Study Areas and Water Supply Systems - This section provides an overview
of the physical, hydrologic, and land use characteristics of the watershed.

e Potential Contaminant Sources - This section describes the contaminant sources in the
watershed and assesses the water quality implications of these sources.

o Water Quality - This section evaluates the source water and finished water quality data
that have been collected in the last five years, and recommended monitoring
improvements.

e Conclusions and Recommendations - This section contains the key findings from this
sanitary survey and recommendations.

¢ References- A complete list of references used in the preparation of this watershed
sanitary survey is included at the end of this report.

August 31,2025 | 2



Coastside County Water District |
WATERSHED SANITARY SURVEY

One report was prepared for two watersheds because the watersheds are adjacent and
similar. Additionally, the Denniston WTP will treat water diverted from both watersheds
once the San Vicente connection is brought online.

2.0 Watershed Study Areas and Water Supply
Systems

This section outlines and describes the study area for the 2025 Watershed Sanitary Survey. The
focus is on the Denniston and San Vicente watersheds, both of which contribute to the
Coastside County Water District's (CCWD) water supply system. This report highlights the water
quality data and potential source contaminants specific to the two watersheds, with particular
attention to land use, natural setting such as topography, geology, soils, landslide susceptibility,
seismic information, hydrology, and the water treatment processes in place.

2.1  Watershed Sanitary Survey Study Area Description

The Denniston and San Vicente Watersheds are the areas of interest for this Watershed
Sanitary Survey. These watersheds are located in San Mateo County, covering approximately
14 square miles in total. The majority of the land is managed by the Golden Gate National
Recreation Area (GGNRA), with a small portion of the land used for agriculture, floriculture, and
grazing. The Denniston Watershed covers approximately 5.7 square miles, while the San
Vicente Watershed spans about 8.3 square miles. Both watersheds remain largely
undeveloped, contributing to high water quality with limited human impact. A figure of the
watershed boundaries can be found in Appendix B.

211  Key Hydrologic Features of the Study Area Include

Denniston Creek flows into the Denniston Reservoir and serves as a primary source of water for
the Denniston Water Treatment Plant (WTP). San Vicente Creek will be fully integrated into the
water supply system in the next a few years via a diversion into the Denniston Reservoir. The
figure in Appendix B shows the locations of Denniston Reservoir, Denniston Creek, San Vicente
Creek, and the diversion location on Denniston Creek.

These creeks are critical to the watershed’s ability to supply drinking water. Denniston Creek is
the main source water during high demand season (summer). San Vicente Creek only has
significant supply during low demand season (winter), while Denniston Creek also has its
maximum supply.

The existing water supply from Denniston Reservoir and Denniston Creek watersheds is treated
at the Denniston Water Treatment Plant (WTP). The existing Denniston WTP is a pressurized
direct filtration WTP that began operating in 1974 with a rated capacity of 1.3 million gallons per
day (MGD). The facility includes injection of potassium permanganate for oxidation, injection of
polyaluminum chloride (PACL) as a coagulant, a coagulation tank, two contact clarification (CC)
basins, three dual-media pressure filters, injection of sodium hypochlorite for disinfection, and

August 31,2025 | 3



Coastside County Water District |
WATERSHED SANITARY SURVEY

injection of caustic soda (CS) for corrosion control. Treatment residuals are processed onsite
using a series of recovery basins and sludge drying beds. The Denniston WTP is currently
under the conceptual design phase for converting it into a conventional WTP in the future.

Once the diversion is operational from the San Vicente Creek, the Denniston WTP will also be
able to access source water from San Vicente watershed, enhancing the overall supply diversity
of the system, further supporting the local population and surrounding communities.

2.2 \Watersheds

The following section describes the location and general characteristics of the watershed.
221 Land Use

The Denniston and San Vicente watersheds are located in an unincorporated portion of the
County of San Mateo east of the Half Moon Bay Airport. There have been no significant
changes to land use in the Denniston Watershed since the 2021 report.

Besides farming and water supply, both watersheds remains undeveloped. The Golden Gate
National Recreation Area (GGNRA) owns the watershed above Denniston Creek for hiking and
biking on upland trails, but no horse use is allowed. There is no indication of an increase to the
visitor base since 2021. Since the original 1996 WSS, the land use in the San Vicente
Watershed has remained the same. The majority of the watershed remains undeveloped with
the exception of a small portion of land used for pasture and floriculture as indicated by the
watershed map in Appendix B.

2.2.2 Ownership

The land ownership of the Denniston and San Vicente Watershed remains unchanged since the
2021 WSS update. GGNRA took ownership of the majority of the watersheds in 2011 with the
mission to preserve the watershed, viewshed, and ecological values through low impact use.
CCWD owns a parcel within the watershed on which the Denniston WTP and water storage
tank are located. GGNRA also owns the majority of the San Vicente watershed including the
hillsides and upper watershed. Private landowners own the valley floor, as shown in the Parcel
Map included in Appendix B.

2.2.3 Population

The residents at Cabrillo Fram reside in the Denniston watershed and there are a handful of
residences in the San Vicente watershed along Christine Road.

2.2.4 Natural Setting

There have been no changes to the natural setting (including topography, geology, soils,
landslide susceptibility, and seismic information) of the Denniston and San Vicente Reservoir
since the last update. The topography remains characterized as primarily steep hills with level
areas adjacent to the San Vicente and Denniston Creeks. The Denniston and San Vicente
watersheds are primarily composed of crystalline granitic rock (Kgr) on the hillsides, which is

August 31,2025 | 4



Coastside County Water District |
WATERSHED SANITARY SURVEY

mostly quartz diorite and weathered up to 100 feet deep. Midlevel streambeds contain unsorted
colluvium (Qsr) with a mix of sand, silt, and gravel, while the main streambeds consist of more
sorted alluvium (Qal), made up of loose gravel, sand, silt, and clay. The soil characterization for
the hillsides and stream bed area are characterized primarily of coarse sandy loam. The
majority of the hillside areas are indicated as “Category Il: Low susceptibility to land sliding” and
the closest active fault is the Seal Cove Fault, located just west of the Half Moon Bay Airport.

2.2.5 Precipitation and Stream Flow Patterns

The annual precipitation ranges between 11 and 25 inches per year at the lowest and highest
elevation of the watersheds, respectively. There has been little change to precipitation patterns
in the past decades. Flooding does occur along the San Vicente and Denniston Creek
riverbeds, though CCWD has not been required to take action in response to abnormal flooding
or drought events in the watersheds since the 100-year flood in 1982 as reported in the original
WSS.

2.2.6 Reservoir Characteristics

There have been no changes to the Denniston Reservoir since the last update. CCWD holds a
dredging permit for the reservoir, included in Appendix D. Dredging has been used in the past to
remove sediment debris and control WTP influent turbidity from the reservoir. There have been
no major water quality problems such as taste or odor events or algal blooms since 2021.

Monitoring for Cryptosporidium (Crypto) and Giardia in the Denniston and San Vicente sources
has revealed the presence of these pathogens in low concentrations. While the data is limited, it
highlights the importance of continued monitoring to ensure water safety. A full analysis of the
water quality results can be found later in the Water Quality section of this report.

2.2.7 Wetland Characteristics and Groundwater Recharge

There have been no changes to the wetland characteristics or groundwater recharge in the San